M-601-71

BITUMINOUS PUMPING UNIT
PARTS MANUAL

E.D. ETNYRE & CO., Oregon, lllinois 61061



BITUMINOUS PUMPING UNIT PARTS MANUAL

M~-601-71

How To Order Parts

To assure prompt delivery when ordering parts, please furnish the following information:
1) Complete name and address of consignee. 2) Method of shipment preferred. 3) Is
shipment to be prepaid or collect? 4) Serial numbers of units to which parts apply. 5)
Complete part numbers and description. 6) Any special instructions.

~Warranty

E.D. Etnyre &Co. warrants for aperiod of one year from the date of the shipment to repair
or replace, F.O.B. its factory, any part which requires replacement due to defect in
material or workmanship, but will not be responsible for consequential damages or any
further loss by reason of such defect. This warranty does not cover products that were not
manufactured by E. D. Etnyre & Co. except to the extent of the warranty given by the
actual manufacturer.

E. D. ETNYRE & CO., Oragon, illincis §1081, Phone Area Code $15/732-2118, Cabie Address “EDECO”




Introduction

This manual contains a complete list of serviceable parts for the ETNYRE BITUMINOUS
PUMPING UNIT,

The individual parts in each illustration are shown in their normal relationship to one an-
other. Reference numbers are used on each illustration and should not be used when
ordering parts. A parts list accompanies each illustration.

A numerical index is located at the rear of the manual. This index contains a listing of
all parts numbers in numerical order with page numbers showing where each part is listed
and described.




Table of Contents

HOW TO Order PartS.......ccueiiiieiiiiiieeeeee et 1
WEITANTY ..ttt sb e s 1
INTFOAUCTION ..ttt 2
Table Of CONTENES ... e 3
Operating Instructions for Bituminous Pumping Unit ..........ccooceiiiiiiiiiiiceene 4
WEITING -ttt ettt b e 5
Bituminous PUMP P-200 .......cooiiiiiiiiiie et 6
Tractor Mounted Pumping Unit -40501971 .......ooiiiiiiiii e 8
Trailer Mounted Pumping Uit ........cooiiiiiii e 10
15 HP Electric Pumping Unit - 4050189 ......cccoiiiiiiiiiieiiieeee e 12
Driveling ASSEMDIY .......oiiiiiiie e 14
Index



Operating Instructions
For Etnyre Bituminous Pumping Unit

On all standard units, the connector mounted on top of the asphalt pump is
the fill or inlet and the bottom connector is the discharge or outlet, unless
otherwise specified.

Prior to use, preheat the asphalt pump. A preheated pump will assist in the
flow of cold material.

It is advisable after use to flush the asphalt pump with a sufficient amount of
fuel oil.

Do not overtighten packing.

All suction connections must be air tight.

Check engine manufacturers manual for operating and maintenance instructions.
Do not operate pump for long periods without bitumen to supply lubrication.

Do not try to break loose a frozen pump on engine drive models by slipping or
sudden engagement of the clutch, When handling heavier bitumens it may be

necessary to preheat the circulating system so that the first material to enter
the pump will not be chilled sufficiently to stop the pump.

Specify Unit Serial No., Part No., & Part Description




A Warning A

The use of bituminous Pumping Unit normally requires the handling of liquid materials
ot elevated temperatures. Additionally, these materials may be of a volatile nature.
A heating system is supplied to provide or maintain these temperatures. The bituminous
Pumping Unit is a piece of operating equipment and must be carefully maintained and
operated. Because these requirements involve potentially hazardous situations, we are
calling attention to them for your sofety. Appropriate warnings are listed below.

>

Always have dry chemical type fire extinguisher available
and in good condition.

Periodically check all mounting tie downs and fasteners.

Lit cigarettes or other sources of combustion must remain
clear of Pumping Unit.

Sparks from engine exhaust can be a source of ignition to
volatile gases.

Remain clear of rotating drives when unit is in operation.
Use gloves or insulated material when handling hoses.

All pipe and hose connections must be secure before
operating.

Keep unit clean for safety and operation.

Keep area clear of open flame or sparks when using
material with volatile cutbacks.

Do not stand in a location such that accidental opening
of disconnects will cause contact with hot liquid.

> > bbb bODP D DD

Connections must be securely attached before operating.

Specify Unit Serial No., Part No., & Part Description




Bituminous Pump P-200

Specify Unit Serial No., Part No., & Part Description




Bituminous Pump P-200

REF. PART NO. |QTY. DESCRIPTION REF. PART NO. |QTY. DESCRIPTION
3340585 PUMP ASM=200 GALSLG RD 3340608 PUMP ASM=200 GalL.,TAPER
SHAFT,CAST PLATES,REL VLV SHAFT)HEAT JACKETMANIFOLD,
3340586 PUMP ASM=200 GAL»L3 RO NQ REL vLv
SHAFTsCAST PLATES,NO REL i 3340331 1 CASE
VLV 2 3340874 2 END PLATE
3340%87 PUMP AGM=200 GAL»SQ END 3 334Q03%9 2 END PLATE=HEAY PLATE
SHAFT,CAST PLATES,REL VLV & 3340332 ¢ CAST STEAM PLATE
3340588 PUMP ASHe200 GAL2SG END 5 3340333 2 GASKET
SHAF T, CASY PLATES,NO REL 6 3340316 1 FACE PLATE
VLV 7 0122145 32 HEX BOLY 378 X 1 1/4
3340989 PUMP ASM=200 GALsRD SHORT 8 0103615 & PIN=NO 5 X 1 1/4
SHAFTsCAST PLATESSREL VLV 9 3340314 3 BEARING
IIH085C PLUMP ASM=200 GAL)RD SHORTY 10 3340573 2 GASKET
SHAFT,CAST PLATES,NO REL 11 3340335 1 IMPELLER
vLv 12 3340334 {1 IMPELLER
3340591 PUMP ASM=200 GAL,TAPER 13 3340340 1 DRIVE SHAFT
SHAFT,CAST PLATESSREL VLV I8 3170061 i KEY 3/R X ?
3340892 PUMP ASM=200 GALJTAPER 15 3340336 1 SHAFT
SHAFT:sCAST PLATESsNO REL 16 6440018 1 NyT
VLV 17 6000468 { KEY 3/8 X { 7/8%
3340593 PUMP ASM=200 GALJILG RD 18 3340339 1 DRIVE SHAFT«TRACYOR “MOUNY
SHAF TAND MHEAT JACKETsREL 19 6000473 2 KEY 15,16 X 1 3/16
VLY 20 3340338 1 DRIVE SHAFT
3340594 PUMP ASM=200 GALJLG RD 21 3340337 1 SHAFT
SHAFTaNO HEAT JACKETsNO REL 22 6000472 2 KEY 378 X & 15/16
VLV 23 3340312 1  FACE PLATE
3340535 PUMP ASMw200 GAL.S3 END 24 3340313 1 BEARING
SHAF ToND HEAT JACKET#REL 25 6600310 1 PACKING
VLV 26 3340307 1 GLAND
3340596 PUMP ASM=200 GAL,SQ END 27 3340308 2 CLIpP
SHAFTAND HEAT JACKETsNO REL 28 6600311 2 STUD
ViV 29 6100069 2 LOCK NUyT 3rs16 .
3340597 PUMP ASM»200 GAL:RD SHORT 30 3340342 1 BY=PASS VALVE ASSEMBLY
SHAFTsNO HEAT JACKETREL 31 3340343 1 BYe=PASS VALVE FACE PLATE
ViV 32 3340344 {1  VYALVE BODY
3340598 PUMP ASM=200 GAL4JRD SHORT 33 3340345 1  SFRING
SHAFT,ND HEAT JACKETINO REL 34 3340346 1 SPRING BEARING
VLV N 35 6600208 1 GASKET
3340539 PUMP ASMe200 GALsTAPER 36 3340347 1 PLUG
SHAFT,NO HEAT JACKETJREL 37 6600264 1 GASKET
VLY 38 0271504 1 HEX NUT 7/16
3340600 PUMP AGM=»200 GALiITAPER 39 3340348 1  ADJUSTING 83CLY
SHAF T NG HEAT JACKET,NO REL 40 3340349 1 GASKETY
VLV 41 3340380 1. CaP .
3340601 PUMP ASM=200 GALsLG RD 42 012239 8 HEX BOLY (/2 NC X 3/%
SHAF T2 HEAY JACKET,MANIFOLD. 43 0120384 AR LOCK WASHER 1/2
REL VLV 44 0121852 8 HEX BOLT 3/8 NC X 1/2
3340602 PUMP ASMe200 GAL:LG RD 45 0120382 AR LOCK WASHER 3/8
SHAF T, HEAT JACKETsMANIFOLD: 46 0122433 8 HEX B0LY /2 NC X ¢ 1/2
NGO REL vLVv 47 0120233 & HEX BOLY 3/8 NC X
3340603 PUMP ASMe200 GALJSGE END
SHAF T, HEAY JACKE T,MANIFCLD,
REL VLV
3340604 PUMP ASMe200 GAL2SQ END
SHAF TS HEAT JACKET:MANIFOLD,
NO REL vLV
3340608 PUMP ASM=200 GALIRD SHURT
SHAF T mEAT JACKETsMANIFQLDS
REL ViLv
3340606 PUMP ASM«200 GALJRD SHORY
SHAF T, HEAT JACKET,MANIFOLD,
NO REL VLV
3340607 PUMP ASM=ZQC GALTAPER
SHAF TS HEAT JALKET, MANIFOLD
REL VLV
AR=AS REAUIRED

Specify Unit Serial No., Part No., & Part Description 7




™~

Tractor Mounted Pumping Unit -4050191

P

@ ) Discharge

NOTE:

Pump as shown (input shaft on left} is for P.T, O,
with counter-gngine wise rotation. For P.T,O,
with enginewise rotation, pump must be rotated

180 degrees to locate pump input shaft on right.

Specify Unit Serial No., Part No., & Part Description




Tractor Mounted Pumping Unit -4050191

REF. PART NO. [QTY. DESCRIPTION REF. PART NO. [QTY. DESCRIPTION
1 4050036 I CROSS PIPE ASSEMBLY
2 6200053 1 PIPE CapP 3 IV
3 6200059 1 PIPE COUPLINS 3 IN
& 6100068 2 LOCK NUT 1/2 NC
5 4050040 2 MOUNTING ROD
6 2310103 2 MUOUNTING HOOK=CLIP
7 0120334 2 LOCK WASHER 1/2
8 0©120378 ¢ HEX NUT 172 NC
g 3330839 2 +HOSE CONNECTION ASSEMBLY
10 3534G040 2  HOSE CONNECTOR 3 IN
11 3340036 2 FILL LINE CaAP
12 3340671 2 TRANSFER VLV CLAMPING RING
ASSEMBLY
13 3340402 2 FILL LINE AS3EMHBLY
14 3340867 2 FILL LINE HINGE CLAMP ASH
15  338Q042 2  HANDLE
16 3340355 1  TOP FLAKSIE ASSEMALY
17 3340341 2 GASKET
18 (428217 8 HEX CAPSCREW B/78 NC X 1 1/2
18 0121574 8 LCCK WASHER 5/8
20 3340606 1 PUMP ASSEMBLY
21 334035t i BOTTUM FLANGE ASSEMBLY
22 6200153 1 PIPE PLUG 3 IN
23 3340367 1 EXHAUST LINE=VERTICAL ASM
24 6000092 1  HOSE CLAMP
25 4050190 1 PUMP HEATING HOSE
26 4050109 1 EXHAUSY DEFLECTOR ASSEMALY
27 4050110 1 SHELL ASSEMBLY
28 4050114 1 DEFLECTOR TUBE ASSEMBLY
29 01447386 1  SELF=TAPPING SCREW
NG 14 X S5/8
30 4050117 1 EXHAUSY OEFLECTOR GASKEY NS
31 33403s9 1 EXHAUST LINF=RORIZOMTAL ASHM
32 014473¢ £ SELF=TAPPING SCREW

NO 14 X 5/38

NS=NQOT SHOWN

Specify Unit Serial No., Part No., & Part Description




Trailer Mounted Pumping Unit

To Engine
Exhaust Port —50

Specify Unit Serial No., Part No., & Part Description




Trailer Mpunted Pumping Unit

REF. | PARTNO. |QTY. DESCRIPTION REF.| PARTNO. |QTY. DESCRIPTION
1 4050192 1 MAIN FRAME ASSEMBLY TRAILER 58 6000092 1 HOSE CLAMP
MOUNTED PUMPING UNIT 59 3340369 1 HORIZONTAL ASSEMALY
4050193 1 MAIN FRAME ASSEMBLY 3KID 60 3320458 1 BATTERY BOX ASSEMPLY
MOUNTED PUMPING UNIT NS 61 4050190 1 FLEX TURING
2 7100026 1 MAIN FRAME CHANNEL WITH
SHAKLES LEFT
4050047 1 MAIN FRAME CHANNEL LEFY WS
3 7100082s 1 MAIN FRAME CHannEL WITH
SHAKLES RIGHT
4050048 1 MAIN FRAME CHANNEL RIGHT NS
& 4050044 1 FRONT PUMP MOUNT ASSEMBLY
s 4050063 i FRONT ENGINE SUPPORT ASH
& 4050064 1  REAR ENGIMNE SUPPORT ASH
7 0423685 4 HEX CAPSCREW 5/8 NC X § 3/4
8 0122433 AR HEX CAPSCREW 1/2 NC X 1 /2
9 0120426 AR HEX CAPSCREW 1/2 NC X 1 1/4
10 6100068 AR LOCK NUYT 1/2 NC
11 6450057 1 AXLE ASSEMBLY
12 4050049 & SUPPORY FOOT
13 0120384 8 LOCK WASBHER 1/2
14 405001% 1 TOWING TOMGUE
15 Q428217 6 HEX CAPSCREW 5/8% NC X 1 i/2
16 0121574 AR LOCK WASHER 5/8
17 0124589 2 HEX NUT 5/8 NC
18 0120378 8 HEX NUT 1/2 NC
19 4050013 1 FRONT LEG
20 4050025 2 PIN ASSFMBLY
21 3340839 2 HOSE CONNECTION ASSEMBLY
22 3340040 2 HUSE CONNECTOR
23 3340402 2 FILL LINE ASSEMBLY
24 3340671 2 RING ASSEMBLY
25 23340036 2 FILL LINE CAP
26 3340867 2 HINGE CLAMP ASSEMBLY
27 3380042 2 HANDLE
28 6200073 2 ELBOW 3 X 90 DEG
29 &200122 2 NIPPLE 3 X 2 1/2
30 3340388 2 FLANGE COUPLING ASSEMBLY
31 3340341 3 PUMP GASKET
32 3340606 1 PUMP
33 6000473 1 KEY
34 3320254 1 CHAIN COUPLING
35 3320816 1 CHAIN COUPLING
36 643D0K0 1 PUMP SPROCKET
37 0102593 2 SET SCREW 3/8 NC X 1/2
38 3320259 1 CLUTCH REDs SPROCKET
33 4050022 1 CHAIN GUARD
40 0122027 2 HEX CAPSCRW 5/16 NC X 1 1/4
41 0120214 4 LDCK WASHER 5/16
42 269000% 2 BUSHING
43 40850019 1 BUMPER
84 6450066 1 FARM JACK
45 4050069 1 LIFTING STRAP LEFTY
4050072 1 LIFTING STRAP RIGHT NS
46 0121887 2 HEX CAP SCREW 1/4 NC X 3/4&
&7 0120380 2 LOUCK WASHER 1/4
48 012037% 2 HEX NUT 174 NC
49 0122007 2 HEX CAP SCREW 5/16 NC X 3/4
50 0120376 2 HEX NUT S/16 NC
51 0144616 1 CLOSE NIPPLE 1 1/4
§2 3320536 1 BUTTERFLY EXHAUST
53 7320054 1 MUFFLER
54 0218855 1 REDUCING BUSHING § 1/2 TO 1
55 4050042 1 PIPE
56 0144736 2 SELF=TAPPING SCREW
NO 1% X S5/8 AR=AS REGUIRED
57 3340367 1  VERTICAL ASSEMBLY NS=NOT SHOWN

Specify Unit Serial No., Part No., & Part Description

1"




15 HP Electric Pumping Unit - 4050189

® From Heat Source to Pump

@ Return to Heat Source From Pump

Specify Unit Serial No., Part No., & Part Description



15 HP Electric Pumping Unit - 4050189

REF. | PARTNO. [QTY. DESCRIPTION REF. PART NO. {QTY. DESCRIPTION
1 4050086 1 FRAME ASSEMBLY
2 6420036 1 SELF ALIGNINMG BEARING
3 4050032 1 MOUNTING DPISC
& 0122472 4 HEX CAPSCREW 1/2 NC X 2 1/2
5 0120384 10 LOCK WASHER 1/2
6 0120378 10 HEX NUT 1/2 NC
7 6433041 1 'SHEAVE wITH BUSHING
7100024 SHEAVE
7100022 BUSHING
8 6433040 4 v=BELT
9 4050056 1 BELT GUARD ASSEMBLY
10 0121887 4 HEX CAPSCREW 1/4 NC X 3/4&
11 0120380 4 LOCK WASHER 1/4%
12 012037% 4 HdEX NUT 178 NC
13 6700309 1 15 WP ELECTRIC MOYOR
14 6000768 i1 KEY 1/2 s@ x 3 t/2
18 6433042 1 SHEAVE wWITH BUSHING
7100023 SHEAVE
7100024 BUSHING
16 0122446 4 HEX CAPSCREW 1/2 NC X § 3/4
17 0120389 4  FLAT WASHER 1/2
18 4050188 2 DRAW BOLY
19 0428685 4 HEX CAPSCREW 578 NC X 1 3/4
20 0121574 8 LOCK WASHER 5/8
21 3340358 2 FLANGE COUPLING ASSEMBLY
22 334034t 3  PUMP GASKET
23 3340586 1 PUMP ASSEMBLY 200 GAL
LG2RDs SHAFT
24 6000468 1 KEY 3/8 80 X 1 7/8 RD ENDS
25 g¢iz20280 2 PIPE TEE 3/8
26 0118752 4 CONNECTOR 1/2 TUBE TO 3/38
PIPE
27 4050186 2 TYUBE ASSEMBLY
28 0113037 2 FLBOW 3/8 X 90 DEG
29 01200863 4 STREET ELBOW 3/8 X 90 DEG
30 0120278 2 PIPE NIPPLE 3/B X 2
31 021932¢ 2 PIPE NIPPLE 3/8 X 5
32 0az8z2yv7? 4 HEX CAPSCREW 5/B NC X § L/2
33 es200122 2 PIPE NIPPLE 3 X 2 is2
3% 6200073 2 ELBOW 3 X 30 DEG
38 3340839 2 HOSE CONNECTION
36 334067% 2 CLAMPING RIMG ASSEMBLY
37 3340402 2 FILL LINE ASSEMBLY
38 3340036 2 FILL LINE CaAP
39 3340040 2 HOSE CONNECTOR
40 3340867 2 HINGE CLAMP ASSEMBLY
41 3380042 2 HANDLE

Specify Unit Serial No., Part No., & Part Description

13




—

Driveline Assembly

P.T.O. END: On ports orders the shaft
size must be given.

5 See Note

NOTE:

To determine length of tube, measure distance from

end of P.T.O. shaft to end of pump shaft and subtract

12 inches.
REF, PART NO. [QTY. DESCRIPTION REF, PART NO, {QTY. DESCRIPTION
1 6440032 01 FITYING YOKE=3/4 BORE
6440033 01 FITTING YOKE=1 1/4& BORE
64404116 01 FITTING YOKE=l BORE
6440036 03 FITTING YOKE=1 1/B BORE
2 6440025 02 CROSS AND BEARING ASSEMBLY
3 5440038 01 FEMALE sSLIP YOKE
4 6440037 04 MALE STUR END
5 4050143 0f TRACTOR MOUNTED PUMP DRIVE
LINE TUBE (SPECIFY LENGTH)
6 6440031 01 WELD YOKE
7 6440024 01 MILLED FLANGED YOKE
8 0120382 0& LOCK WASHER 3/8
9 0120233 04 HEX CAPSCREW 3/8e16 X |
10 3170052 04 SHEAR BUSHING
11 3170081 21 SHEAR RETAINING RING
12 4050127 Q1 FEMALE SKEAR ADAPTOR
13 6000843 01 SNAP RING
14 0121940 02 HEX CAPSCREW 1/4e20 X 1 3/4
15 9418936 02 HEX LOCK NUT 1/4w20
16 &#050129 01 MALE SHEAR ADAPYDR
14

Specify Unit Serial No., Part No., & Part Description




Index

PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. PAGE PART NO. | PAGE
0102593 11 334004Q 9 3340606 7 6200153 9
0103615 7 334004V 11 3340606 9 6420036 13
0118752 13 3340040 13 3340606 it 6430080 11
0119097 13 3340307 7 3340607 7 6435049 13
0120063 13 3340308 7 3340608 7 6435041 13
0120214 11 3340312 7 3340671 3 6435042 13
Q120233 7 3340313 7 3340671 11 6440018 7
0177233 14 3340314 7 3340671 13 6440024 14
01. . 278 13 3340316 7 3340839 3 6440025 14
O128v.280 13 3340331 7 3340839 11 6440031 14
01ECa7h 11 3340332 7 3340839 13 6440032 14
0120375 13 3340333 7 3340867 3 6440033 1%
0120376 11 3340334 7 3340867 1t 6440036 14
0120378 9 3340335 7 3340867 13 6440037 14
0120378 i1 3340336 7 3380042 9 6440038 14
0120378 13 3340337 7 3380042 11 6440116 14
0120380 11 3340338 7 3380042 13 6450066 11
0120380 13 33%0339 7 4050013 11 6450067 11
C1203r2 7 3340340 7 4050014 i1 6600208 7
c120384 14 3340341 9 4050019 11 6600264 7
0120384 7 3340341 11 4030022 11 6600310 7
0120384 9 3340341 13 4050025 11 6600311 7
0120384 11 3340342 7 4050032 13 6700309 13
0120384 13 3340343 7 4030036 9 7100021 13
012G3RrY 13 334034 % 7 4050040 9 7100022 13
0120426 11 3340345 7 4050042 11 7100023 13
0121574 9 3340346 7 4050044 11 7100024 13
0121574 11 3340347 7 4050047 11 7100025 11
0121574 13 3340348 7 40500438 i 7100026 11
0121852 7 3340349 7 4050043 11 7320054 11
0121887 11 3340350 7 4050059 i3 9418936 14
0121887 13 3340351 9 4050063 i1
0121340 14 3340355 9 4050064 11
0122007 11 3340358 i1 4030063 i
0122027 11 3340354 13 4050072 11
0122145 7 3340353 7 4050086 13
0122394 7 3340367 9 4050109 9
0122433 7 3340367 11 4050110 9
0122433 11 3340369 g 4050114 2
0122446 13 3340369 11 4050117 9
0122472 13 3340402 9 4050127 14
0124589 11 3340402 11 4080129 1%

0144614 11 3340402 13 4050143 14
0144736 g 3340573 7 4050186 13
0144736 3 3340574 7 4050188 13
0144736 11 3340583 7 4050190 9
0218885 11 3340585 7 4050190 11
0219326 13 3340586 12 4050192 11
0271501 7 3340587 7 4050193 11
0428217 3 3340588 7 6000092 9
Ou28217 11 3340589 7 6000052 11
0428217 13 3340590 7 6000443 14
0428685 11 3340591 7 6000468 7
0428685 13 3340892 7 60004638 13
2630005 11 3340593 7 6000472 7
2910403 9 3340594 7 600C473 7
3170082 14 3340595 7 6000473 11
3170061 7 3340596 7 6000768 13
3170081 14 3340597 7 6100068 9
3320254 11 3340598 7 6100068 11

3320283 11 3340593 7 6100069 7
3320458 11 3340600 7 6200053 S
3320538% 11 33406GC1 7 6200059 9
3320616 i 3340602 7 6200073 11
3340036 9 3340603 7 6200073 13
3340036 11 3340604 7 62001iz2 11
3340036 13 3340605 7 6200122 13

15

Specify Unit Serial No., Part No., & Part Description




	How To Order Parts 
	Warranty 
	Introduction 
	Table of Contents 
	Operating Instructions for Bituminous Pumping Unit 
	Warning 
	Bituminous Pump P-200 
	Parts List

	Tractor Mounted Pumping Unit -4050191 
	Parts List

	Trailer Mounted Pumping Unit 
	Parts List

	15 HP Electric Pumping Unit - 4050189 
	Parts List

	Driveline Assembly 
	Index 



